
International Boundary and Water Commission,
U.S. Section

South Bay International Wastewater 
Treatment Plant Existing Assessment 
and Rehabilitation Report

July 27, 2023

Final Submittal

Task Order No: 191BWC22F0119



This document is intended only for the use of the individual or entity for which it was prepared and may contain information 
that is privileged, confidential and exempt from disclosure under applicable law. Any dissemination, distribution or copying of 
this document is strictly prohibited. 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL i 

USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 
[...]
7.2 Primary Sedimentation Odor Control ................................................................................................. 7-7 

7.2.1 Existing Facilities Description/Design Criteria .............................................................................. 7-7 

7.2.2 Assessed Conditions ....................................................................................................................... 7-9 

  
  

  

  
  

7.3 Solids Processing Odor Control ....................................................................................................... 7-13 

7.3.1 Existing Facilities Description/Design Criteria ............................................................................ 7-13 
7.3.2 Assessed Conditions ..................................................................................................................... 7-14 

  

  
  

  

  
  

7.4 Chemical Addition Facility ................................................................................................................. 7-19 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL viii 

7.4.1 Existing Facilities Description/Design Criteria ............................................................................ 7-19 

7.4.1.1 Ferric Chloride ........................................................................................................................ 7-20 
7.4.1.2 Anionic Polymer ..................................................................................................................... 7-21 

7.4.2 Assessed Conditions ..................................................................................................................... 7-23 

7.4.2.1 Ferric Chloride ........................................................................................................................ 7-23 
7.4.2.2 Anionic Polymer ............................................................................................................. ....... 7-24 

  

  
  

  
  

7.5  7-28 

7.5.1 Existing Facilities Description/Design Criteria ............................................................................ 7-28 
7.5.2 Assessed Conditions ..................................................................................................................... 7-31 

  

  7-34 
7.5.3 Rehabilitation Strategy ................................................................................................................... 7-37 

7.5.3.1 Alternatives Considered ........................................................................................................ 7-37 

7.5.3.2 Recommendations .................................................................................................................. 7-38 
  

  7-38 

8 Site Electrical/Power Distribution ............................................................................................................... 8-1 
8.1 Existing Electrical System Overview .................................................................................................. 8-1 

8.2 Assessed Conditions ........................................................................................................................... 8-2 

  
  

  

  
  

  8-6 

8.3.2.4 Process Facilities ..................................................................................................................... 8-6 
  8-6 

  8-8 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL ix 

  8-9 

  8-11 
  

  
9 Instrumentation and SCADA ....................................................................................................................... 9-1 

9.1 Existing Facilities Description ............................................................................................................ 9-1 

9.2 Assessed Conditions ........................................................................................................................... 9-2 

  
  

  
10 Site Civil ....................................................................................................................................................... 10-1 

10.1 Assessed Condition ............................................................................................................................... 10-1 

 
 

  
 1 

 

Tables 
Table 2-1. Average Annual Influent Wastewater Characteristics. ................................................................... 2-1 
Table 2-2. PB-CILA Impact Analysis on Influent Wastewater Characteristics ............................................... 2-1 
Table 2-3. Influent Loading Variability – Calendar Year 2019 .......................................................................... 2-2 
Table 2-4. Estimated Effluent Limitations for Major Constituents for 50 mgd Average Annual SBIWTP ... 2-2 
Table 2-5. Monthly Average Effluent Quality ..................................................................................................... 2-4 
Table 3-1. Physical Condition Scoring Description .......................................................................................... 3-2 

 
Table 3-3. Performance Criterion Description ................................................................................................... 3-7 
Table 3-4. Poor and Very Poor (Score of 4 and 5) Performance Condition Summary Table ........................ 3-8 

 
 
 
 
 

 4-11 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL x 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 6-6 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL xii 

 
 
 

  
 
 
 
 
 
 
 
 
 
 
 
 

 

Figures 
Figure ES-1. SBIWTP Overall Site Plan ........................................................................................................... ES-2 

Figure ES-2. Physical Condition Summary Chart .......................................................................................... ES-2 

Figure ES-3. Performance Condition by Area Summary Chart .................................................................... ES-3 
 

Figure 1-1. SBIWTP Existing Collection and Conveyance Schematic ............................................................ 1-2 

Figure 1-2. SBIWTP Overall Site Plan. ................................................................................................................ 1-3 
Figure 1-3. SBIWTP, Hollister Lift Station and Goat Canyon Lift Station locations within the  

Tijuana River Valley. ........................................................................................................................... 1-4 

Figure 3-1. Physical Condition Summary Chart ................................................................................................ 3-2 
 

Figure 3-3. Likelihood of Failure Summary Chart ............................................................................................. 3-9 

 
 

 
 4  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL xiii 

 

 
 

 

 
 

 

 
 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 

 
 

 

 
 

 

 
 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL xiv 

 

 
 

 
  

 
 

 

 
 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL xv 

 

 
 

 

 
 

 

 
 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL xvi 

 

 
 

 

 
 

 

 
 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 

 
 

 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL xvii 

 

 

 
Appendices 
Appendix A. Physical Condition Scoring Criteria by Asset Type 

Appendix B. Completed Assessment Scoring 

Appendix C. IBWC SBIWTP Assessment and Facility Planning Structural Assessment Technical   
Memorandum 

Appendix D. 2023 to 2027 Capital Improvements Projects 

 

 

  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL xviii 

Acronyms and Abbreviations 
AACE  Association for the Advancement of Cost Engineering 
Arcadis  Arcadis U.S., Inc 
AS  Activated sludge 
ASME  American Society of Mechanical Engineers  
AST  Activated Sludge Tanks  
BFF  Belt Filter Feed  
BFP  Belt filter press  
cBOD  Carbonaceous biochemical oxygen demand  
CEPT  Chemically enhanced primary treatment  
CA  Channel Air 
CPU  Central Processing Unit 
DAF  Dissolved Air Flotation  
EBS  Effluent Blending Structure  
F/O  Fiber Optic 
GPM  Gallons per minute  
H2SO4  Sulfuric acid  
I/O  Input/Output 
IMLR  Intermediate Mixed Liquor Return”  
IPS  Influent Pump Station  
IW  Influent wastewater 
LCC  Local Control Center 
LCP  Local Control Panel 
LCP-BFP BFP local control panel 
MCC  Motor control centers  
MG  Million gallons  
MGD  Million gallons per day 
MOP 8  WEF Manual of Practice 8  
NaOH  Sodium hydroxide 
NaOCl  Sodium hypochlorite 
NH3  Ammonia 
NPSH  Net pump suction head 
NPDES  National Pollutant Discharge Elimination System  
NPW  Non potable water  
O&M  Operation and Maintenance  
OBCC  Operations Building Control Center 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL xix 

OIT  Operator interface terminal 
OPC  Opinion of Probable Cost 
PA  Process Air  
PB-CILA CILA Pump Station  
PCC  Plant Control Center 
PE  Primary effluent  
PEBS  Primary Effluent Bypass Structure  
PLC  Programmable Logic Controller 
PSK  Primary skimmings  
PST  Primary sedimentation tanks  
RAS  Return activated sludge  
RCPP  Reinforced concrete pressure pipe 
RFP  Rotary fan presses  
ROT  REMOTE-OFF-TEST  
SBIWTP South Bay International Wastewater Treatment Plant 
SCADA  Supervisory Control and Data Acquisition 
SDG&E  San Diego Gas & Electric 
SFM  Sewer Force Mains  
SOTE  Standard oxygen transfer efficiency  
SSK  Secondary skimmings  
SST  Secondary Sedimentation Tanks  
TD  Tank Drain  
TDH  Total dynamic head 
TOS  Top of Slab 
TSS  Total suspended solids  
TWAS  Thickened waste activated sludge  
USIBWC Unites States Section of International Boundary and Water Commission 
USST  Unstabilized sludge storage tanks  
VFD  Variable frequency drives  
VTSH  Vertical turbine solids handling  
WAS  Waste activated sludge  
WEF  Water Environment Federation  
WSEL  Water surface elevation 
 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL ES-1 

Executive Summary 

ES-1 Introduction 
The SBIWTP, located in San Ysidro, San Diego County, California, is owned and operated by the United States 
Section of the International Boundary and Water Commission (USIBWC). Under Task Order Number 
191BWC22F0119, Arcadis U.S., Inc. (Arcadis) is providing professional engineering services to perform an 
assessment of the existing South Bay International Wastewater Treatment Plant (SBIWTP) to establish 
requirements for rehabilitation or replacement of existing assets. This Existing Facility Assessment and 
Rehabilitation Report serves to: 

• Document the results of the physical and performance condition assessments completed on the existing 
assets at the SBIWTP.  

  

  
 

 

  
  

  p  
 

ES-2 Existing SBIWTP Description 
The SBIWTP is a 25 million gallons per day (mgd) average annual flow wastewater treatment plant designed to 
achieve secondary effluent discharge limits for treatment of a major portion of flows originating in Tijuana, Mexico. 
An overall site plan of the SBIWTP is shown in Figure ES-1. Included in this report is an assessment and 
rehabilitation recommendations for Goat Canyon and Hollister lift stations which are west of the SBIWTP and 
convey an additional source of raw sewage to the Plant. 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL ES-2 

 
Figure ES-1. SBIWTP Overall Site Plan 

ES-3 Condition Assessment Summary 
Arcadis performed a comprehensive physical and performance condition assessment of SBIWTP assets to 
determine the likelihood of failure and to identify the requirements to rehabilitate the SBIWTP. A total of 1,203 
assets were evaluated for physical condition at the SBIWTP. Certain asset types were excluded from the 
assessment including roads, buried utilities, and safety equipment. Approximately 214 assets were not able to be 
visually assessed due to being submerged or located in a confined or inaccessible space. Performance condition 
assessment was performed on 1,417 assets, including the inaccessible ones, and each asset received a 
likelihood of failure score. Figure ES-2 provides a physical condition summary of the existing assets. 

 
Figure ES-2. Physical Condition Summary Chart 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL ES-3 

Seventy-six percent of the total assets were found to be in good to very good physical condition. The average 
condition score was 2.3 out of 5. The majority of the assets found in poor to very poor physical condition were 
associated with the preliminary, primary, and solids processes.  

Figure ES-3 provides a performance condition summary of the existing assets. 

 
Figure ES-3. Performance Condition by Area Summary Chart 

 
 

 

The maximum of the physical and performance scores was applied as the overall condition of the assets for their 
likelihood of failure score. The results for likelihood of failure for assets at SBIWTP are shown in Figure 3-3.   

 
Figure ES-4. Likelihood of Failure Summary Chart 

 
 

 
 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL ES-4 

ES-4 Prioritized Rehabilitation Recommendations 
Based on the completed physical and performance assessments, rehabilitation alternatives were developed for 
each of the assessed assets at the SBIWTP.  

 
  

 
 

 
 

 
 
 

 
 

 
 
 
 

 
 

 
 

 

 

 

(b) (5)



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 1-1 

1 Introduction 

1.1 Background 
The SBIWTP, located in San Ysidro, San Diego County, California, is owned and operated by the USIBWC. 
Under Task Order Number 191BWC22F0119, Arcadis is providing professional engineering services to perform 
an assessment of the existing SBIWTP to establish requirements for rehabilitation or replacement of existing 
assets. Additionally, Arcadis is performing facility planning services to provide additional capacity at the SBIWTP 
to treat wastewater generated in Tijuana, based on the United States Environmental Protection Agency's (EPA) 
evaluation of several alternatives to address contaminated transboundary flows. 

To document findings, an SBIWTP Existing Facility Assessment and Rehabilitation Report and an SBIWTP 
Expansion Evaluation for the Largest Expansion Possible Report will be prepared. This Report and conceptual 
drawings serve to document the results of the physical and performance condition assessments completed on the 
existing assets at the SBIWTP, describe rehabilitation or replacement alternatives, as applicable, for each of the 
assets, and define and depict the recommendations for rehabilitation or replacement of assets to restore the 
SBIWTP to optimal operation and meet NPDES effluent discharge requirements. 

When finalized, this Report and conceptual drawings combined with the SBIWTP Expansion Evaluation for the 
Largest Expansion Possible Report, will serve to define and depict the requirements for the Scope of Work for 
Rehabilitation and Expansion of the SBIWTP. 

1.2 Current SBIWTP Description 
The SBIWTP is a 25 mgd average annual flow wastewater treatment plant designed to achieve secondary 
effluent discharge limits for treatment of a major portion of flows originating in Tijuana, Mexico. The conceptual 
design of the facility was developed in November 1992 which would allow for an ultimate capacity of 100 mgd 
average annual flow with a peak hydraulic capacity of 200 mgd, that would achieve secondary treatment limits 
and include anaerobic digestion of solids and dewatering. The SBIWTP was constructed in phases as follows:  

• Design of the advanced primary treatment portion of the SBIWTP in 1994 to provide treatment of 25 mgd 
annual average flow with peak flows of 75 mgd and accommodating a flow through hydraulic capacity of 100 
mgd. 

• Design of the secondary treatment plant in 2008 was targeted to treat 25 mgd of primary effluent flow, with all 
excess primary effluent flow (> 25 mgd) to be blended with the secondary treatment system discharge and 
discharged through the South Bay Land Outfall and Ocean Outfall facilities. This was subsequently modified 
prior to finalizing design to allow up to 48.75 mgd of primary effluent flow through the secondary treatment 
facility. 

• Due to inadequate treatment, subsequent construction contracts added primary effluent equalization and 
three additional final settling tanks to improve the treatment capacity to manage the 48.75 mgd flow in 2018. 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 1-2 

1.2.1 Existing Wastewater Collection and Conveyance Description 
Figure 1-1 shows the facilities associated with conveying wastewater from the collection system to the SBIWTP. 

 
Figure 1-1. SBIWTP Existing Collection and Conveyance Schematic  

The primary source of the plant influent is from the existing 72-inch diameter International Interceptor located just 
south of the USA/Mexico border. A portion of the flow from this 72-inch diameter sewer is intercepted at Pump 
Station No. 1B in an existing junction box located immediately south of the Mexico border. The wastewater flows 
by gravity through the 72-inch diameter pipeline toward Junction Box No. 1(JB1), which is located north of the 
international border near Stewart’s Drain. JB1 contains a sluice gate over the 96-inch diameter outlet of the box 
which can be used for flow control to the SBIWTP. The motor operated sluice gate can only be operated at JB1. 
Dry weather flow from the Stewart’s Drain Diversion Structure also flows to this box via an 18-inch pipeline. The 
wastewater flows by gravity towards the SBIWTP headworks through the 96-inch diameter pipeline. From JB1, 
the flow passes through Junction Box No. 2 (JB2), the Headworks Junction Structure, and the Headworks Inlet 
Structure before reaching the influent screens at the plant. Dry weather flow collected at the Silva Drain and 
Canyon Del Sol diversions is conveyed by gravity through a 20-inch pipeline and is also discharged to Junction 
Box No. 2.  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 1-3 

The secondary source of plant influent is the 16- and 30-inch Sewer Force Mains (SFM) which convey raw 
sewage pumped from off-site canyon collection facilities and sewage pump stations located at Goat Canyon and 
Smuggler’s Gulch (Hollister Street).  

The tank drainage system also discharges into the Headworks Junction Structure through a 48-inch diameter 
pipe. The Tank Drain (TD) is a gravity flow piping system located throughout the Plant through which the primary 
sedimentation, activated sludge and secondary sedimentation tanks are drained as well as solids thickening and 
dewatering processes. The tank drainage is conveyed to the headworks. The TD system takes all drain lines from 
process areas by means of gravity flow or pumped lines, in addition to all sewer lines by means of gravity flow 
from personnel occupied buildings. The TD system consists of 48-, 42-, 36-, 24-, and 18-inch piping and manhole 
structures.  

1.2.1.1 Existing SBIWTP Description 
An overall site plan of the SBIWTP is shown in Figure 1-2, and a location of the SBIWTP in relation to Goat 
Canyon and Hollister Lift Stations is shown in Figure 1-3. 

 
Figure 1-2. SBIWTP Overall Site Plan. 

 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 1-4 

 
Figure 1-3. SBIWTP, Hollister Lift Station and Goat Canyon Lift Station locations within the Tijuana River Valley. 

1.2.1.2 Headworks 
The headworks was originally planned as two parallel facilities, where each facility is rated for a peak flow 
capacity of 100 mgd. These two facilities operating in tandem were originally planned to provide for an ultimate 
peak flow capacity of 200 mgd. The design capacity of the existing headworks is 25 mgd average annual flow and 
a peak flow of 75 mgd with the three mechanical screens provided. The facility includes provisions for a fourth 
mechanical screen channel, which would bring the facility up to 100 mgd capacity if installed. Currently, a manual 
bar rack is installed in the slot for the fourth mechanical screen. 

1.2.1.3 Influent Screens  
The Screening Area consists of six screening channels with three self-cleaning, 5/8-inch opening bar spacing, 
climber-type mechanical bar screens and three manually cleaned bar screens. The screens serve to remove large 
debris to protect downstream process units and pumping systems. Each screen is rated for 25 mgd. The manual 
screens can be used for bypass if the mechanical screens fail or are taken out of service as well as help pass 
flows up to 100 mgd. 

1.2.1.4 Influent Pump Station  
After passing through the mechanical screens, the wastewater flows by gravity into the Influent Pump Station 
(IPS). Six vertical turbine solids handling (VTSH) pumps rated for 25 mgd per unit convey the wastewater to the 
aerated grit chamber. 

Goat Canyon LS
Hollister LS SBIWTP



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 1-5 

1.2.1.5 Aerated Grit Chamber 
A single aerated grit chamber, rated for a peak flow of 100 mgd, separates grit from the wastewater. Collected grit 
is pumped via recessed impeller grit pumps to grit cyclone classifiers and separators located in the Grit 
Dewatering Building. Dewatered grit and screenings are subsequently disposed of in Mexico. This facility is 
completely covered and provided with odor control. 

1.2.1.6 Primary Sedimentation Facilities  
Effluent from the aerated grit tank is conveyed by gravity to the five primary sedimentation tanks’ influent channel 
and then through the rapid mixing chamber prior to the in-service primary sedimentation tanks. The primary 
settling tanks are rated for 25 mgd average annual flow and 75 mgd peak flow.  Each of the rapid mixing 
chambers is used to mix ferric chloride and anionic polymer to improve the settleability of the primary solids. Each 
primary sedimentation tank has plastic flight and chain sludge collectors to move the settled sludge to dual sludge 
hoppers located on the inlet side of each primary sedimentation tank. Settled primary sludge is thickened and 
then removed via pumps to unstabilized sludge storage tanks (USSTs). Primary skimmings (PSK) are removed 
from each primary sedimentation tank and conveyed by gravity to the PSK pump station where they are 
concentrated and subsequently pumped through a grinder and then to the USSTs. The effluent weirs are covered 
to provide odor control. 

1.2.1.7 Primary Effluent Equalization Basins 
There are two primary effluent equalization basins that were installed to help reduce the daily diurnal flow 
variability entering the activated sludge facilities at an average daily flow of 25 mgd. These units were sized after 
completion of the secondary treatment facilities.  

1.2.1.8 Activated Sludge Facilities 
Primary effluent (PE) is conveyed by gravity to the Primary Effluent Bypass Structure (PEBS) and then conveyed 
by gravity via a 72-inch PE pipeline to the Activated Sludge Tanks (AST) for secondary treatment. The activated 
sludge process is rated for 25 mgd average annual flow and a peak flow of 48.75 mgd. Channel aeration is 
provided in the AST influent channel via coarse air bubble diffusers that are supplied with air by channel aeration 
blowers located in the Blower Building on the north side of the ASTs. From the AST influent channel, PE is 
conveyed via gravity into each AST by two parallel 24-inch pipes that discharge to an 18-inch diffusion header 
located in the “B” zone of each AST. 

Each AST is subdivided into seven treatment zones (“A”, “B”, “C”, “D”, “E”, “F” and “Aerobic”). Each of these 
seven zones is separated by a red wood overflow baffle.  

• Zone “A” is the pre-anoxic zone and receives only return activated sludge (RAS) flows. This zone is mixed but 
is not aerated. 

• Zone “B” is the anaerobic zone and receives overflow from Zone “A” and PE. This zone is mixed but is not 
aerated. Zone “B” can also receive Intermediate Mixed Liquor Return (IMLR) from the effluent end of the last 
“aerated” zone within the AST.   

• Zone “C” is an anoxic zone and receives overflow from Zone “B”. This zone is mixed but is not aerated.  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 1-6 

• Zone “D” is an anoxic zone and receives overflow from Zone “C”. This zone is mixed but is not aerated. Zone 
“D” can also receive IMLR from the effluent end of the last “aerated” zone within the AST.  

• Zone “E” is an anoxic zone and receives overflow from Zone “D”. This zone is mixed but is not aerated.  

• Zone “F” is an anoxic zone and receives overflow from Zone “E”. This zone is mixed but is not aerated.  

• The “Aerobic” Zones receive flow from Zone “F” and are sub-divided into three aeration zones that do not 
[...]
• Screening Area (channels) 

• Influent Pump Station – Wet Well 

• Storage Bin/Grit Dewatering Building 

The odor reduction station consists of a single stage counter current packed column and exhaust fans to provide 
negative pressure within the containment areas. The scrubber is a closed vessel with NaOCl, NaOH, and make-
up water are continuously recirculated to the top of the scrubber to distribute over the scrubber media. Fresh 
chemicals (NaOCl and NaOH) and make-up water are added to the scrubber solution which displaces spent 
scrubber solution (blowdown) into an overflow drain. The overflow drain returns to the Headworks via the tank 
drainage system. An automatic water softening system is provided to treat make-up water for the scrubbers, 
capable of producing a maximum flow of six gpm and daily capacity of 3,000 gallons. The existing Headworks 
odor reduction station is show in Figure 7-1. 

 
Figure 7-1. Headworks Odor Reduction Station 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-2 

The existing design criteria for the Headworks odor reduction station is provided in Table 7-1. 

Table 7-1. Headworks Odor Reduction Existing Design Criteria 

Parameter Units Value 

Air Change Covered Tank per hour 6 

Air Change Building  per hour 12 

H2S Design Loading to Scrubber ppm 25 

Scrubber Capacity cfm 16,200 

Total Residence Time sec 1.5 – 1.7 

Scrubber Vessel Diameter feet 7 

Scrubber Wall Height feet 30 

Exhaust Fan Motor Horsepower hp 50 

Exhaust Fan Speed rpm 1,775 

Exhaust Fan Voltage V/phase/hz 460/3/60 

Recirculation Pumps Design Criteria - 240 gpm @ 65-ft TDH 

NaOH Metering Pumps Design Criteria - 0.3-3.0 gph @ 125 psig 

NaOCl Metering Pumps Design Criteria - 3.1-23.0 gph @ 125 psig 

Source of Design Criteria: Operation and Maintenance Manual for South Bay International Wastewater Treatment Plant (2011) 

  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-3 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-4 

 

 
 

 
 

 
 

 

  

  

  
 

 
 

 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-5 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-6 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-7 

 

  

7.2 Primary Sedimentation Odor Control 

7.2.1 Existing Facilities Description/Design Criteria 
The Primary Sedimentation Tank odor reduction station continuously ventilates and treats odorous air from the 
Grit Chamber and Primary Sedimentation Tank channels. The Primary Sedimentation Tank odor reduction station 
is located south of the Primary Sedimentation Facilities with ductwork extending from the containment areas to 
the odor reduction station. The objective of the Primary Sedimentation Tank odor reduction station is to remove 
H2S and other odorous compounds from the following locations: 

• Grit Chamber 

• Primary Sedimentation Tank Influent Channel 

• Primary Sedimentation Tank Launder 

• Primary Sedimentation Tank Effluent Channel 

• Skimming Station. 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-8 

The odor reduction station consists of a single stage counter current packed column and exhaust fans to provide 
negative pressure within the containment areas. The scrubber is a closed vessel with NaOCl, NaOH, and make-
up water are continuously recirculated to the top of the scrubber to distribute over the scrubber media. Fresh 
chemicals (NaOCl and NaOH) and make-up water are added to the scrubber solution which displaces spent 
scrubber solution (blowdown) into an overflow drain. An automatic water softening system is provided to treat 
make-up water for the scrubbers, capable of producing a maximum flow of six gpm and daily capacity of 3,000 
gallons. The overflow drain returns to the Headworks via the tank drainage system. The existing Primary 
Sedimentation Tank Odor Reduction Station is shown in Figure 7-6. 

 
Figure 7-6. Primary Sedimentation Tank Odor Reduction Station 

  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-9 

The existing design criteria for the Primary Sedimentation Tank odor reduction station is provided in Table 7-4. 

Table 7-4. Primary Sedimentation Tank Odor Reduction Existing Design Criteria 

Parameter Units Value 

Air Change Covered Tank per hour 6 

Air Change Building  per hour 12 

H2S Design Loading to Scrubber ppm 34 

Scrubber Capacity cfm 15,300 

Total Residence Time sec 1.5 – 1.7 

Scrubber Vessel Diameter ft 7 

Scrubber Wall Height ft 30 

Exhaust Fan Motor Horsepower hp 50 

Exhaust Fan Speed rpm 1,775 

Exhaust Fan Voltage V/phase/hz 460/3/60 

Recirculation Pumps Design Criteria - 240 gpm @ 65-ft TDH 

NaOH Metering Pumps - 0.3-3.0 gph @ 45 psig 

NaOCl Metering Pumps - 3.1-23.0 gph @ 45 psig 

Source of Design Criteria: Operation and Maintenance Manual for South Bay International Wastewater Treatment Plant (2011) 

  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-10 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-11 

  

  

 
l 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-12 

  

 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-13 

7.3 Solids Processing Odor Control 

7.3.1 Existing Facilities Description/Design Criteria 
The Solids Processing odor reduction station continuously ventilates and treats odorous air from the Sludge 
Dewatering Building, Lime Stabilization Facilities, and Truck Loading Building areas. The Solids Processing odor 
reduction station is located east of the Sludge Dewatering Building with continuous ductwork from the 
containment areas to the odor reduction station. The objective of the Solids Processing odor reduction station is 
to remove H2S), ammonia (NH3), and other odorous compounds from the following locations: 

• Sludge Dewatering Building 

• Lime Stabilization Facilities 

• Truck Loading Building 

The Solids Processing odor reduction station consists of a two-stage scrubber and exhaust fans to provide 
negative pressure within the containment areas. The first stage utilizes sulfuric acid (H2SO4) solution to remove 
the ammonia, and the second stage utilizes NaOCl and NaOH solutions to remove the H2S. Fresh chemicals and 
make-up water are added to the scrubber solution which displaces spent scrubber solution (blowdown) into an 
overflow drain. The overflow drain returns to the Headworks via the tank drainage system. An automatic water 
softening system is provided to treat make-up water for the scrubbers, capable of producing a maximum flow of 
25 gpm and daily capacity of 21,600 gallons. The existing Solids Processing odor reduction station is shown in 
Figure 7-9. 

 
Figure 7-9. Solids Processing Odor Reduction Station 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-14 

The existing design criteria for the Solids Processing odor reduction station is provided in Table 7-7. 

Table 7-7. Solids Processing Odor Reduction Existing Design Criteria 

Parameter Units Value 

Air Change Covered Tank per hour 6 

Air Change Building  per hour 12 

H2S Design Loading to Scrubber ppm 10 

NH3 Design Loading to Scrubber ppm 30 

Scrubber Capacity cfm 48,500 

Total Residence Time sec 1.5 – 1.7 

Scrubber Vessel Diameter ft 12 

Scrubber Wall Height ft 30 

Sludge Dewatering Exhaust Fan Motor 
Horsepower 

hp 100 

Truck Loading Building Exhaust Fan Motor 
Horsepower 

hp 60 

Exhaust Fan Speed rpm 1,785/1,780 

Exhaust Fan Voltage V/phase/hz 460/3/60 

Recirculation Pumps Design Criteria - 700 gpm @ 65-ft TDH 

H2SO4 Metering Pumps Design Criteria - 0.3-3.0 gph @ 45 psig 

NaOH Metering Pumps Design Criteria - 0.3-3.0 gph @ 45 psig 

NaOCl Metering Pumps Design Criteria - 2.3-21.0 gph @ 45 psig 

Source of Design Criteria: Operation and Maintenance Manual for South Bay International Wastewater Treatment Plant (2011) 

  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-15 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-16 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-17 

  
 

 
 

 
 

 

  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-18 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-19 

  

7.4 Chemical Addition Facility 

7.4.1 Existing Facilities Description/Design Criteria 
The Chemical Addition Facility is located in the southeast corner of the plant to the south of the PSTs. It houses 
the ferric chloride bulk storage tanks, ferric chloride USST chemical metering pumps, anionic polymer bulk 
storage, and anionic polymer mixing equipment. Figure 7-14 shows an aerial view of the facility location and the 
chemical feed locations. 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-20 

 
Figure 7-14. Chemical Addition Facility and Dosing Locations. 

7.4.1.1 Ferric Chloride  
Ferric chloride is a chemical coagulant dosed at the PSTs and USSTs. It is dosed at the PSTs to destabilize 
particles and create large flocculants that settle. The second dose location is ahead of the USSTs to help 
decrease odor production by reducing the generation of hydrogen sulfide. Ferric chloride also reduces the 
formation of struvite in the tanks and sludge lines. Table 7-10 summarizes the design criteria for the ferric chloride 
storage and feed system. 

Table 7-10. Ferric Chloride System Design Criteria 

Chemical Ferric Chloride 

Concentration 40% 

Dose Locations 
Primary Sedimentation Tanks, 
Unstabilized Sludge Storage Tanks 

Storage Requirements 

Bulk Storage Tanks No. 2 

Material 
 

FRP w/ DOW Derakane 411 Coating and 
C-Vein/Chop Derakane 411 Resin 

Tank Dimensions  14 ft. diameter x 20 ft. height 

Nominal Capacity  gal (ea.) 23,000 

Storage at Average Flow days 30 
  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-21 

Feed Requirements Unit Minimum Average Maximum 

Primary Sedimentation Tank Pump Capacity 

Dose mg/l 20 25 30 

Flow MGD 15 25 50 

Feed Rate gph 25 53 170 

Unstabilized Sludge Storage Tank Pump Capacity 

Dose mg/l 20 25 30 

Flow MGD 0.68 1 1.36 

Feed Rate gph 1 2 5 

Feed Equipment 

Type  

Double Diaphragm, Positive Displacement 

Quantity Horsepower 
Max 

Pressure 
(psi) 

Primary Sedimentation Tank Pumps 6 (5 Duty, 1 Standby) 1 95 

Unstabilized Sludge Storage Tank Pumps 2 (1 Duty, 1 Standby) 1 125 
Source of Design Components: Operation and Maintenance Manual for South Bay International Wastewater Treatment Plant 
(2011) 

One additional pump is provided as an off-the-shelf replacement for the PST pumps. The PST chemical metering 
pumps are located in the PST gallery and are dedicated to dosing ferric chloride to each rapid mix chamber’s 
pump mixer discharge line. The USST chemical metering pumps are located outdoors in the Chemical Addition 
Facility’s ferric chloride bulk storage containment area. The USST pumps act in a duty and standby configuration.  

The system was originally designed to transfer chemical from the bulk storage tanks to two open-top tanks with 
mechanical mixers. Ferric Chloride would mix in the mixing tanks for a minimum of 30 minutes at which point the 
metering pumps convey chemical from the mixing tanks to their respective dosing locations. While the system 
was originally designed with two transfer pumps and two mixing tanks, these items were not found at the facility 
and no record of their installation was found. The existing pipe routing from the bulk storage tanks to the chemical 
metering pumps was not field verified.  

7.4.1.2 Anionic Polymer  
Anionic polymer is dosed in addition to ferric chloride at the PSTs for enhanced primary sedimentation. It is dosed 
at each rapid mix chamber via a diffuser. All five metering pumps are located in the PST gallery. Table 7-11 
provides the design criteria for the anionic polymer storage and feed system. 

 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-22 

Table 7-11. Anionic Polymer System Design Criteria 

Chemical Anionic Polymer 

Neat Concentration 20% 

Diluted Concentration 0.5% 

Dose Locations PSTs 

Storage Requirements 

No. of Bulk Storage Tanks 2 

Material 
FRP w/ DOW Derakane 411 Coating and C-

Vein/Chop Derakane 411 Resin 

Tank Dimensions 8-foot diameter x 9-foot high 

Nominal Capacity  3,300 gal (ea.) 

No. of Mixing Tanks 2 

Material 
FRP w/ DOW Derakane 411 Coating and C-

Vein/Chop Derakane 411 Resin 

Tank Dimensions 5-foot diameter x 6-foot high 

Nominal Capacity 880 gal (ea.) 

Storage at Average Flow 30 days 

Feed Requirements Unit Minimum Average Maximum 

Transfer Pump Capacity gph 30 - 120 

Primary Sedimentation Tank Pump  

Dose mg/L 0.2 0.6 1.2 

Flow mgd 15 25 50 

Feed Rate gph 24 120 481 

Feed Equipment 

Type 

Positive Displacement, Progressive Cavity 

Pump  
Stages Quantity Horsepower 

Max 
Pressure 

(psi) 

Transfer Pump Single 2 (Duty) 1.5 20 

Primary Sedimentation Tank Pump Double 
6 (5 Duty, 
1 Standby) 

1.5 30 

 



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-23 

  



USIBWC SBIWTP Existing Facility Assessment and Rehabilitation Report 
Final Submittal 

www.arcadis.com 
IBWC SBIWTP Existing Facility Assessment and Rehabilitation Report_FINAL SUBMITTAL 7-24 